
Membrane Technology  

ISSN (online): 1873-4049  

 

1130 Vol: 2025 | Iss: 1 | 2025 | © 2025 Membrane Technology 

Current Situation, Challenges and Development Trends of Fracturing Flowback 

Fluids Treatment in Ordos Basin, China 

 

Yun Ma 1
，2*, Ruixuan Li 1,2，Wei Tian 3，Yanbin Li 3，Yacong Yang 3 

1. Institute of Petroleum Engineering, Xi’an Shiyou University, Shaanxi Key Laboratory of Advanced Stimulation Technology for Oil & Gas Reservoirs, 

Xi’an, Shaanxi, 710065, China 

2. Engineering Research Center of the Ministry of Education for the Development and Treatment of Western Low Permeability-Ultra-low Permeability 

Reservoirs, Xi’an Shaanxi, 710065, China 

3. Oil and Gas Technology Research Institute, PetroChina Changqing Oilfield Company，National Engineering Laboratory for exploration and 
[...]
surfactants and polymers) and hydrocarbons, along with total SS (264.4-532.5 mg/L) and turbidity (194.6-465.6NTU). All 

samples exhibit weak acidity (pH 6.2-6.7) and a CaCl₂ water chemistry type. 

3. Treatment Technologies and Research Status of FFBFs in Ordos Basin 

In early China, FFBFs were largely regarded as waste fluid from oil and gas operations. Typically, oilfield waste fluids 

encompass those generated during drilling, acidizing, fracturing, well washing, and similar procedures. [25] These waste fluids, 

however, exhibit diverse characteristics and properties. In recent years, research into the treatment of FFBFs have gained traction. 

The treatment processes vary based on distinct objectives, and there are four primary disposal methods for FFBFs in China: 

external discharge, reinjection, reinjection with reuse, and direct reuse[26]. 

The most ideal treatment method, however, is the reuse of treated FFBFs for subsequent fracturing fluid preparation. This 

approach allows for the efficient utilization of valuable components within the FFBF. Nevertheless, a standardized water quality 

criterion for fracturing fluid preparation remains undefined[27-28]. Prior to its use in fracturing operations, the treated fluid must 

pass rigorous testing of 16 indicators, including standard base fluid density, apparent viscosity, cross-linking time, temperature 



Membrane Technology  

ISSN (online): 1873-4049  

 

1134 Vol: 2025 | Iss: 1 | 2025 | © 2025 Membrane Technology 

resistance, shear resistance, viscoelasticity, fluid loss, permeability damage rate, gel-breaking performance, slag content, and 

resistance reduction rate. Only once these tests are successfully passed can the fracturing fluid be used in future operations[29-30].  

Currently, the treatment of FFBFs in Ordos Basin primarily depends on the integrated application of physical, chemical, 

biological, and other advanced technologies.The integrated application of multiple physical treatment technologies can 

effectively overcome the limitations of individual methods. Below are several commonly used and optimized combination 

schemes: The following is a detailed introduction to several of the currently advanced technologies applied to the treatment of 

FFBFs. 

The process flow diagram for Y1 FFBFs treatment station at Yanchang Oilfield is depicted in Fig.2. 

 

Fig. 2 Process flow diagram for Y1 FFBFs treatment station at Yanchang Oilfield 

The process flow of the FFBFs treatment station commences at the discharge well, where the FFBFs are initially introduced 

into a buffer tank for flow stabilization and equalization. Subsequently, the fluid undergoes physicochemical conditioning in a 

conditioning vessel to optimize its treatability. The FFBFs are then directed through an oil skimmer and a direct-injection oil-



Membrane Technology  

ISSN (online): 1873-4049  

 

1135 Vol: 2025 | Iss: 1 | 2025 | © 2025 Membrane Technology 

sludge separator, where the oil phase is separated from the solid sludge. The recovered oil is transferred to an oil recovery tank 

for further processing, while the sludge is conveyed to a high-efficiency clarifier, where it is separated into a supernatant and a 

concentrated underflow. The supernatant undergoes additional treatment via a self-cleaning decontamination system and a 

filtration vessel to remove residual contaminants, while the concentrated underflow is dewatered in a sludge drying bed to 

produce dried solids. Finally, the treated liquid is polished through a precision filtration system and stored in a clear water tank, 

achieving effluent quality with SS≤20 mg/L, oil content≤30 mg/L, and viscosity≤0.5 mPa·s. However, a significant limitation of 

this treatment process is the lack of an oxidative viscosity-breaking step, which may impact the long-term stability and 

operational reliability of the system, particularly in handling high-viscosity FFBFs. This omission could pose challenges in 

maintaining consistent treatment performance under varying influent conditions. 

The process flow diagram for the treatment of Y2 FFBFs at Yanchang Oilfield is illustrated in Fig.3. 

 

Fig.3 Process flow diagram for Y2 FFBFs at Yanchang Oilfield 

The treatment process employs a multi-stage and multi-buffering design to achieve efficient management and resource 

recovery of FFBFs. The process begins with the transfer of FFBFs via lift pumps to a chemical dosing unit, where coagulants 

are added to facilitate flocculation. The fluid then enters a coagulation-sedimentation unit for the removal of SS and partial oil 

phases, achieving initial solid-liquid separation. The separated supernatant flows by gravity into settling tanks for further 

sedimentation, while the sludge is conveyed to a sludge treatment system via sludge pumps, where it undergoes thickening and 

dewatering to form sludge cakes, which are temporarily stored in a sludge stacking area. The treated water is further directed 

into conditioning tanks and buffer water tanks for quality stabilization, and finally pumped into a purified water tank by transfer 

pumps, meeting the daily treatment capacity of 1,000 m³/d with effluent quality standards of SS≤20 mg/L and oil content≤30 

mg/L. However, the absence of an oxidative viscosity-reduction unit may limit the system's adaptability to high-viscosity FFBFs. 

The integration of advanced oxidation processes is recommended to enhance process stability and applicability. Overall, this 

process, through modular design and multi-stage separation technologies, achieves compliant treatment of FFBFs and water 

resource reuse, offering both environmental benefits and engineering feasibility. 

The process flow diagram of Y3 FFBFs treatment system at Yanchang Oilfield is shown in Fig. 4. 



Membrane Technology  

ISSN (online): 1873-4049  

 

1136 Vol: 2025 | Iss: 1 | 2025 | © 2025 Membrane Technology 

 

Fig.4 Process flow diagram of Y3 FFBFs treatment system at Yanchang Oilfield 

The fluid undergoes flow equalization and property conditioning in the "pretreatment and homogenization" unit, followed 

by the "composite pretreatment" stage, where physical-chemical methods are employed to preliminarily separate oil, SS, and 

partial dissolved contaminants, while simultaneously controlling process noise. The core process segment includes a "self-

purification and targeted impurity removal" system, which enhances impurity removal efficiency through directional adsorption 

and catalytic reaction technologies, coupled with "composition and atmosphere conditioning" to optimize the oxidation-reduction 

potential and ionic balance of the waste fluid. The treated fluid then passes through a "precision filtration" unit, where residual 

micron-sized particles and colloidal substances are captured by multi-stage filter cartridges, before being conveyed to the 

"wastewater treatment plant" for advanced treatment, ensuring effluent quality meets industrial reuse or discharge standards, 

with SS≤20 mg/L, oil content ≤30mg/L, and viscosity≤0.5mPa·s. However, the absence of an oxidative viscosity-reduction step 

in this treatment process, along with the ambiguous objectives of the composition and atmosphere conditioning, may limit its 

effectiveness in handling high-viscosity fluids and achieving consistent treatment performance. 

The process flow diagram of Y4 FFBFs treatment system at Yanchang Oilfield is shown in Fig. 5. 

 

Fig.5 Process flow diagram of Y4 FFBFs treatment system at Yanchang Oilfield 

This treatment process employs a multi-stage, quality-based treatment approach and integrated design to achieve efficient 



Membrane Technology  

ISSN (online): 1873-4049  

 

1137 Vol: 2025 | Iss: 1 | 2025 | © 2025 Membrane Technology 

purification and resource utilization of oily wastewater. The process begins with the reception of wastewater at the discharge 

well, where preliminary solid-liquid separation is conducted using sand-water separation equipment and a grit chamber to remove 

coarse particles and gravel. The wastewater then flows into a parallel-plate oil separation and sedimentation tank, utilizing gravity 

settling principles to separate floating oil and SS, with flow and quality regulation achieved through a conditioning tank. The 

core treatment stage features a direct-injection oil removal integrated unit, which enhances oil phase removal efficiency through 

cyclone and adsorption technologies. The separated oily sludge is temporarily stored in a sludge buffer tank before being 

transferred to a sludge dewatering machine for mechanical dewatering, ultimately forming stabilized sludge cakes for off-site 

disposal. The liquid phase is pumped to a multi-functional water purification integrated unit, where the COD and turbidity are 

further reduced through a composite pretreatment system and a high-efficiency clarification system. Subsequently, the liquid 

passes through a fine filtration system to remove micron-level residual impurities, and the treated effluent is stored in a clear 

water tank, meeting discharge standards with oil content ≤50 mg/L and SS ≤50 mg/L. However, the process has limitations, 

including the lack of a closed-loop treatment pathway for the filtrate from sludge dewatering, which may lead to secondary 

pollution. Additionally, the synergistic mechanisms between the high-efficiency clarification system and the composite 

pretreatment unit require further quantitative research to enhance the overall energy efficiency and economic performance of the 

process. 

The process flow diagram for C1 FFBFs treatment station at Changqing Oilfield is illustrated in Fig. 6. 

 

Fig.6 Process flow diagram for C1 FFBFs treatment station at Changqing Oilfield 

The FFBFs are initially received at the discharge platform and treated with coagulants via a chemical dosing system, 

followed by solid-liquid separation in a coagulation-sedimentation tank to effectively remove SS, oil phases, and a portion of 

non-methane hydrocarbons. The separated sludge is mechanically dewatered using a filter press, yielding low-moisture sludge 

cakes temporarily stored in a containment shed, while the liquid phase undergoes further oil removal in a dissolved air flotation 

unit and micron-scale pollutant retention via a cartridge-bag filtration system. The treated effluent is disinfected by UV irradiation 

and stored in a clean water tank, ultimately meeting the Changqing Oilfield Produced Water Reinjection Technical 



Membrane Technology  

ISSN (online): 1873-4049  

 

1138 Vol: 2025 | Iss: 1 | 2025 | © 2025 Membrane Technology 

Specifications(Q/SY CQ 3675-2016) for reinjection. However, challenges remain regarding the implementation of dissolved air 

flotation, particularly in achieving adequate oxygen dissolution and ensuring that the effluent meets dissolved oxygen standards. 

Additionally, the lack of a defined closed-loop treatment pathway for the filtrate generated from sludge dewatering poses a risk 

of secondary pollution. Addressing these issues is critical to enhancing the overall efficiency and environmental compliance of 

the treatment process. 

The process flow diagram of Y5 FFBFs treatment station at the Yanchang Oilfield is shown in Fig.7. 

 

Fig.7 Process flow diagram of Y5 FFBFs treatment station at Yanchang Oilfield 

The FFBFs are initially received by a skid-mounted unloading tank and subsequently transported via self-priming pumps 

to the pretreatment unit. In this stage, sequential processes including gel-breaking reaction for colloidal stability disruption and 

inclined plate oil separation/sedimentation for oil-water partitioning are implemented. The treatment system then progresses to 

the primary treatment phase where SS and emulsified oils are effectively removed through flocculation reaction-air flotation 

technology. The intermediate effluent undergoes hydraulic buffering in a clean water tank before entering the advanced treatment 

module, where specialized adsorption media are employed for boron-specific removal, followed by terminal solid-liquid 

separation through precision filtration. The purified effluent (with SS≤10 mg/L and oil content ≤30 mg/L) is ultimately delivered 

to the water injection station for reuse via external transfer pumps. 

This integrated process emphasizes byproduct management, generating oily sludge during oil separation/sedimentation 

while incorporating noise suppression devices at all pumping nodes. The three-tiered treatment architecture (pretreatment - 

physicochemical separation - advanced purification) achieves efficient removal of characteristic contaminants including COD, 

petroleum hydrocarbons, and boron. However, the efficacy of the advanced boron removal module in this configuration warrants 

further investigation, as its technical necessity within the overall process chain remains scientifically debatable considering the 

specific water quality requirements for reinjection fluids in unconventional hydrocarbon recovery operations. 

The process flow diagram of C2 FFBFs treatment station at Changqing Oilfield is illustrated in Fig.8. 



Membrane Technology  

ISSN (online): 1873-4049  

 

1139 Vol: 2025 | Iss: 1 | 2025 | © 2025 Membrane Technology 

 

Fig.8 Process flow diagram of C2 FFBFs treatment station at Changqing Oilfield 

This treatment process employs the addition of gel breakers and chemical agents to reduce the viscosity of FFBFs and 

enhance solid-liquid separation. The FFBFs are initially unloaded and directed into a buffer tank for flow and quality stabilization, 

after which it is transferred to a coagulation-sedimentation tank. Here, SS, oil phases, and partial dissolved contaminants are 

removed through coagulation and gravity sedimentation. The separated sludge undergoes dewatering before being transported 

offsite for disposal, while the floating oil is recovered via an oil collection tank. The liquid phase is further treated in a filtration 

unit to remove residual micron-sized impurities and is subsequently stored in a clean water tank, meeting reinjection standards. 

Although the process includes an offsite disposal pathway for oil sludge, the lack of a closed-loop treatment mechanism for the 

filtrate generated from sludge dewatering poses a risk of secondary pollution. Additionally, the dosing ratios of gel breakers and 

chemical agents, as well as the reaction kinetics, require further optimization to improve treatment efficiency and cost-

effectiveness. Overall, this process achieves compliant management of FFBFs through staged treatment and resource recovery. 

However, further refinement in detailed design and operational parameter optimization is necessary to ensure efficient and stable 

performance under complex operational conditions. 

The process flow diagram of Y6 FFBFs Treatment Station is depicted in Fig. 9.  

 

Fig.9 Process flow diagram of Y6 FFBFs Treatment Station 

The FFBFs are initially homogenized in an unloading tank and then transferred to a mixing sedimentation tank, where SS 

and partial dissolved contaminants are removed through coagulation and gravity sedimentation. The liquid phase undergoes 

further separation of floating oil and micron-sized particles via an air flotation unit, followed by advanced purification through 



Membrane Technology  

ISSN (online): 1873-4049  

 

1140 Vol: 2025 | Iss: 1 | 2025 | © 2025 Membrane Technology 

filtration equipment (multi-stage filter cartridges), ultimately achieving reinjection water quality standards: oil content≤10 mg/L, 

SS≤10 mg/L, viscosity ≤3mPa·s, pH 6-9, and sulfides<2.0 mg/L. The sludge discharged from the sedimentation tank and air 

flotation unit is mechanically dewatered using plate-and-frame filter press to form low-moisture-content sludge cakes, which are 

then transported to a sludge treatment station for harmless disposal. However, the process has several limitations: the absence of 